



The National Brick Research Center
 100 Clemson Research Blvd.
 Anderson, SC 29625
 Ph: (864) 656-1094
 Fax: (864) 656-1095
 www.brickandtile.org



Results of Tests on Brick Conducted in accordance with ASTM C67-05
 "Standard Method for Sampling and Testing Brick and Structural Clay Tile"

Brick Test Report

Company Name: Whitacre Greer

Date Completed: 7/27/2007

Sample Name Shade #30 ADA - Without Sealer

NBRC ID	Weight (lbs)	Initial Rate of Absorption (g/min)	24-hr Absorption (%)	5-hr Absorption (%)	Coefficient of Absorption (c/b)	Compressive Strength (psi)	Abrasion Index
1	5.35	29.1	5.77	7.43	0.78	12437	0.05
2	5.31	30.8	5.58	7.30	0.76	13395	0.04
3	5.35	20.6	5.52	7.04	0.78	15534	0.04
4	5.31	24.7	5.88	7.63	0.77	13194	0.04
5	5.34	26.9	5.63	7.20	0.78	12197	0.05
Average	5.33	26.4	5.68	7.32	0.78	13351	0.04

Average Size: L 7.90
 W 3.88
 H 2.19

Remarks: Brick showed NO Efflorescence.

Remarks: These units meet the physical and visual requirements for ASTM C902-06, Molded Brick, Class SX, Type I Brick

Denis Brosnan
 Director Ph.D, PE
 SC Registration No. 13888

Jim Frederic
 Associate Director